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Name of samples: Lithium manganese button battery
FEdn A EE kit

Type/Model:
B 5 H#%: CR2025
3V 165mAh

Color: Silver

MG RE

Physical shape:Button
FEALTEAR: 440

Classification of test: Commission Test
a5 e

Quantity of sample: 40 cells
FEAL B 40 S

Tested according to:
Wi kxAE: ST/SG/AC.10/11/Rev.7/Section 38.3

Sample identification:
FERBR LS c1#~c40#

Receiving date:
HFEHW. 2023-01-19

Means of receiving: Submitted
by commissioner

ERET N BHERLLER

Completing date:
seRk H: 2023-02-02

Test item: 7 items
WEmE: 7m0

Test conclusion:
Hril i

The Lithium manganese button batteries submitted by ) ) )
are tested according to Section 38.3 of the Seventh revised edition of the Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.7/Section 38.3). The test items are full items. The test results comply with the relevant

requirements of the standard.

Title: Manager

HEAENER S5 “H

Approved by: Reviewed by:
it #E:

W ‘EF ﬁ:

zho.a, sg,w K i -

Tested by:

=Y

Vv
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Description and illustration of the sample:
R il U B S

The sample’s status is good

FEAROL R4

Cell Dimensions/HL:t 5 920,0mmx2,50mm

Test item Sample No. State Remark
I H iELAe] K& T
in undischarged states
cl#~c10# TR A -
T1~T.5 - -
c11#~co0k | N fully discharged states )
e HVIRES
in undischarged states
C21#~c25# R A -
7.6 in fully discharged states
- in fully discharged states
T.8 c31#~c40# SR A

Description of the sampling procedure:

HURERE e B 1 B

/
Description of the deviation from the standard, if any:
BRIGEE RANT S AR T 15 B

/
Remarks:
Pk

AR DUE SARE N

Throughout this report a comma is used as the decimal separator.

AR A S CR2025 X AMXAE TAM ARG A ], HE5%e—8, J&FH
The sample models of CR2025 are the same products, only different inlabel of the appearance.

20
S HB o
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Photos of Samples and Labels/# & BB F EiniR

Cell/H#1:ts (CR2025 3V 165mAh)

2N\

[ ==

CR2025
Lithium Cell

//. - \\SV
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
B P EEER WAL R H e
38.3.4 Procedure/iX% 0 B —

Test T.1: Altitude simulation/iA% T.1: HEHE

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least

six hours at ambient temperature (20+5°C)/ ¥ B AT I AR LR 2025°C, K75

JEJIRASKT 11,6kpa HIIAEE A7 AT 6 AN/

Requirement/briEE R ; ™ o5 o1Hi~co0#

. . e samples c1#~c :

1 Cells and batteries Mass loss limit: <0,2% /# 55 & P )

$5<0 2% No leakage, no venting,
38.3.4.1 NS no disassembly, no P

2 Open circuit voltage not less than 90%, The | rypture and no fire/%i =

requirement relating to voltage is not applicable to test 3 CA#~C20RIIRE .

c\ells‘and batteries at full dlsch?rge(lstates. B EHS. T

P AR I8 5 T  H RAMIR T USSR T R 90 %, | ik - e mh 24 bl J% T 25 K

S SRANIE T 58 4 H 4 B S %

3 No leakage, no venting, no disassembly, no rupture | The data is shown in

and no fire 4l CREI) MBI, EHE. B, | Taple Weie e

TR UL R T K IR AR A

Test T.2: Thermal test/id%: T.2: EERK

Test cells and batteries are to be stored for/ it 77 fif 4 /F 40 -

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C(6h)

[T /NRL RS . — IR BB 9 7242 °C(6h) —-40+2°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —40+£2°C(12h)

P TR BRIt — IR N 7222°C(12h) —-40+£2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/iz

£ # 48i f K [] B IS ] /9 30min

3 This procedure is to be repeated 10 times/E & 10 Xk

4 after which all test cells and batteries are to be stored for 24 hours at ambient
38.3.42 | temperature (20£5°C)MEH LS, HLIBAE 20£5°C KA T il B 24 /M P

Requirements/frifE £ 3K

1 Cells and batteries Mass loss limit: <0,2% /£ 45 & | The samples c1#~c20# :
#15:<0,2% No leakage, no venting,
2 Open circuit voltage not less than 90%, The no d|sassembly, nc?
requirement relating to voltage is not applicable to test rupture and no fwe/éﬁﬁ
cells and batteries at full discharged states. 7'7 ‘C1#~020#E/‘/Jﬁéﬂ%= 75
FE B 30 T B o RS T o B s Py 90, | O > BT T R
BB SR A T 52 4o H ) L AT S th REAUREAX
3 No leakage, no venting, no disassembly, no rupture e S

and no fire The data is shown in
PR (R MBI THES . . TR LKL | Table 1./%8dE 14K 1

T KRR E

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

'Y

Requirements Result

PRHEBER MRS R

Verdict
Hlg

38.3.4.3

Test T.3: Vibration/iR%: T.3: &zh

1 Cells and batteries are firmly secured to the platform of the vibration machine /H,
AN 7 [ M 2 AR R BN 5 (G T b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/{E#) L IESZ LR, LA 7Hz #8440
£ 200Hz, SRJGLEN AR THZ y—MER, — DMERFFS: 15 705 R Eoi 4%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / Xf T HUSFINE B : A 7THZ FF4G, DL 1g, (R0
EIEERFFAAL, EFEE] 18Hz. RERKIRIEREFE 0,8mm Calfw 1,6mm)
I HARIE I E B I 89, U I E (K% 50HZ) . SRJGTRFE 8gn HIUEAE hiiE
B, BRGNS 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and

the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is

increased to 200Hz. / XF T RAHL: M 7Hz JF4R, DL g, POUEAEINIE FE IR A
2, PIRIAE) 18Hz. SEAHRIEGRFFE 0.8mm GRS 1,6mm) J FLAE R I EL
I 29, FIEE IR (K2 25Hz) o SRS IREF 29, UEE IR RE, B 2420
Jn%| 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LI 5 )2 rh— N5 ] 06 2 2 T BLRE S A
P, XA S A A EAR LR TT W) EAEFR 12 IR, BT 3 AN, 359 /)
o

Requirements/fr it £ 3K
1 Cells and batteries Mass loss limit: <0,2% /#f /i Jii & The samples C1#~029#'
$1:<0,2% No Ieakage, no venting,
no disassembly, no

2 Open circuit voltage not less than 90%, The rupture and no fire/4

requirement relating to voltage is not applicable to test % v o
; . N C1#~C20#I KL : T
cells and batteries at full discharged states. SN L
9 W KA. MR

FF it B B P B AT SR AP B U 1) 90 %, | g g e 1) g o2 22

WGBSR ANTE FH T 58 4T85 HL TR HL R FELES o

. : R
3 No leakage, no venting, no disassembly, no rupture i )
and no fire The data is shown in

BER OBt FIEIRWE. . Tk, TRizipl | Table 1./40E MK 1
To KI5 M

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3
Clause Requirements Result Verdict
i) HEER AL R Hl e
Test T.4: Shock/Test T.4: /7

1 Test cells and batteries shall be secured to the testing machine/ A £ [ [ 42 [

SE AT AR LRSI L LR ot ) A SRR D

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,

and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine

shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds. / X} 44
S LAEAE Y 1509, M IESZ Ik FEf o, kb 474 6 280, RAHIEE %2 i

KINIEFE 509, FAK RS [A] 11 2280 B2 IR 52t

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150

100850

mass

gn (or Acceleration(g,)= ( J which is smaller) and pulse duration of 6

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
mass

of 50 g, (or Acceleration(g,)= ( ] , which is smaller) and pulse duration of

11 milliseconds/A &4 F i LAt 150g, (8% 5 [1(’085‘)) SR EUMED) [ TE

mass
R RE R, RO 6 AERb, SO il A% 2 BN E 50g, (5
38.3.4.4 (30000] A RS 1] 11 22K E s b p
mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4&EA™ H i Bl F it £
ZRAE AN HAREE B f I 22 387 A IE T IR 2 = iRkl , BB (R IR TT M 452 =1k
Mk, SRRz 18 kb

Requirements/#x K : The samples c1#~c20# :
1 Cells and batteries Mass loss limit: <0,2% /il & | aAcceleration= 150g,
#12:<0,2%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test . |
cells and batteries at full discharged states. rnl?pturgls:nsdsenrgbﬁ)'/’é/%rg
b5 T 6 LR B AR TS AT T % FUR B9 90 %, | 3y A #t~c208 I RE i -
B SR ANIE FH T 58 42 T 56 HL R LT AT LS .

m& =
3 No leakage, no venting, no disassembly, no rupture FfE = 1509,

No leakage, no venting,

and no fire TR LHA . THR
Fefh CHEMD) REIRR . BHR . k. TR | . BHR UL LE K
TE KGRI R A m%

The data is shown in
Table 1./8¥E .3 1

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

'Y

Requirements Result

PRHEBER MRS R

Verdict
Hlg

38.3.4.5

Test T.5: External Short Circuit/iR%: T.5 #8505

1 The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 574 C/Jj#% Bt ol HE R i B3R
JERSEAE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. /4% IE G /NT 0,1Q Y FLFH A1 B HEAT AT B, A b AR A0 T FE Pk
23| 57+4°C 2 G RFFRHOIRES 1 /N by XTI, AR et B B A 22 e e il
TEH— I LI 25 TR

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

TR} B B R A 2B — 2D WL 6 /NI A RE TR 458

Requirements/tiiHEE K :

o The samples c1#~c20# :
During the test and within six hours after test ,the no  disassembl no
cells or batteries Y,

TN ire/%m 5~
AR R LA B2 5 6 /N Y, st | TUPture and no fireld 50y

] C1#~c20# ) Ff i« TG fift
1. External temperature not exceed 170°C Ry TEREZILL G T K

SRR AN 170°C %
2. No disassembly, no rupture and no fire. The data is shown in
TME . WML KNG R Table 1.4 W& 1

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

'Y

Result

MRS R

Requirements

PRHEBER

Verdict
Hlg

38.3.4.6

Test T.6: Impact/ Crush / &% T.6: E&H/FE

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /

fady GEMTEEAV/NT 18 2K BAE L Ht)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
FEIRGGAE i FH ) FESO BB ) RS TR E — SP3BT Y- 1o |

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./—E &N
15,8mm FIAGAN R FE RS il BE S, K —BiEA 9,1kg KU M 6142,5cm
P e B 8 ) B

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm % 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact./ 52 d; e, 4R 57 H 1) R 117
T ERBHE R D EAE 15,840,1 Z KB MRINAMEE. & MlHERAL
T

Requirements/FruE TR :

1 Cells external temperature not exceed 170°C.H.its
B HL YU PR v 3 TR B AN I 170°C

2 No disassembly, no fire within six hours of this test
IR E 6 NI 2N, HESFIR GRS T
AT KGR

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ B GERTHAEE . 8% WM/ ddn it M AR/ T 18 K R AL s i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / Kf it T FELMMLTBCZE PRSP T2 TV BE I, 55 D BEIZM R, 1256
—NEA R BRI RL N 1,6 JEKAD . BRI RRSIEET, BERIBLLLT =RE 2
(a) The applied force reaches 13 kN + 0,78 kN. / it i i) 775 %] 13kN+0,78kN

(b) The voltage of the cell drops by at least 100 mV,/Hiith LB T BE 22> 100 24k
(c) The cell is deformed by 50% or more of its original thickness./Hijth 45 1A 7 4h
JEPE 1) 50% VL I

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis. /454 % R Fpts N M de B PR — [t s o 211/ T3 702 PR 92 A G
SV AE R T e s o [ R AN Nl T 8 T L

Requirements/Fr#E R : The samples c21#~c30#:
1 Cells external temperature not exceed 170°C.Hiits | no disassembly and no
B FRL 1Y) B e 3% T il P B AN I 170°C fire/ 45 N c21#~c30#

2 No disassembly, no fire within six hours of this test
RICLE NG 6 N/NEFZ N, HUEAT A W vt BTG il
RFITCE KIS R AE

FEdh: TR, & K
Ed

The data is shown in
Table 2./%u# W3k 2

LTC-R-4279-UN38.3-B0
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

'Y

Requirements Result

PRHEBER MRS R

Verdict
Hlg

38.3.4.7

Test T.7: Overcharge/iA% T.7: i EHRH

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/ LA 2 % il it | 77 1 fe R HF 25 78 F FEL G il 78
2 The minimum voltage of the test shall be as follows/ AR 46 £ /)N F L R ST

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V/ i1 %) FHFER
B EAEL 18V, A i/ 78 RN
X3 R fix K 78 B R s A B e 22V 2 T
&

b) When the manufacturer's recommended charge —
voltage is more than 18V, the minimum voltage of the
test shall be 1,2 times the maximum charge voltage/
WER ) A R R 18V, AR/ A
LS ) SRR 8 i K 7 FE LR ) 1,2 e

3 Tests are to be conducted at ambient temperature
20+5C, The duration of the test shall be 24
hours/20£5°C (MBI LT, G FrEk 24 /N

Requirements/Frt 5K :

No disassembly and no fire within seven days of this
test —
RIGFE AR AR S 7 RN, BRI E
KR KA .

N/A

38.3.4.8

Test T.8: Forced discharge/iR%: T.8: 55|

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

205 C IR L T, R B HUESIERRAE 12V B AR B AT o O, B
HLRFR AL RS AT AR FRR I ] 8 E B e RO AL »

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in ampere)

€ 0 AR I o B IR B B 5 I RN AT 6 (R SR BOR RS, AR L
)55 i RO TB) /N D9 A BB DA AR FB i (&e385) o

Requirements/briEZ K The samples c31#~c40#:

No disassembly and no fire within seven days of this | For voltage data before

test test, see table 3. / i Al

I RE L ZE RS H RIRIG T 7 Ky, REMARITE | FERRS

KILG KA No disassembly and no
fire | AR, THE KIKR

LTC-R-4279-UN38.3-B0
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Table1: T1~T5/ % 1. il 1~i%: 5

Test T.5:
Mass oCcv Tessti":'{al:a.:‘ilélyde Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ ShE:(ttgi?'ca:I it/
Sample | priorto | priorto RO TA: & RIE T.2: \BERE RY: T.3: I3 R T.4: phik N u
\ \ & T.1: =EED R T.5 SR
No. test/ & | test /&R o
Fhin s WA L Change Change Change Change o
£(g) FE(V) | Mass loss(%) 9 Mass loss(%) 9 Mass loss(%) 9 Mass loss(%) 9 Temp. (°C)
BB | 4 o0 | REB) | oo | RERR) | oo TR | . oo s
ST HL s EE (%) - HE (%) | 7 HL T (%) S HL (%) I (°C)

cl# 2,475 3,353 0,000 100,00 0,080 100,00 0,000 100,00 0,000 100,00 59,2
c2# 2,456 3,260 0,000 100,00 0,081 100,00 0,000 100,00 0,000 100,00 59,4
c3# 2,439 3,267 0,000 100,00 0,041 100,00 0,000 100,00 0,000 100,00 60,2
ca#t 2,488 3,255 0,000 100,00 0,040 100,00 0,000 100,00 0,000 100,00 60,1
c5# 2,454 3,355 0,000 100,00 0,040 100,00 0,000 100,00 0,000 100,00 60,3
c6# 2,457 3,354 0,000 100,00 0,040 100,00 0,000 100,00 0,000 100,00 59,5
c7# 2,448 3,352 0,000 100,00 0,040 100,00 0,000 100,00 0,000 100,00 59,3
c8# 2,443 3,268 0,000 100,00 0,040 100,00 0,000 100,00 0,000 100,00 59,4
cO# 2,484 3,258 0,000 100,00 0,000 100,00 0,000 100,00 0,000 100,00 59,1
c10# 2,467 3,263 0,000 100,00 0,040 100,00 0,000 100,00 0,000 100,00 59,2
cl1# 2,475 — 0,000 — 0,121 — 0,000 — 0,000 — 57,4
c12# 2,486 — 0,000 — 0,040 — 0,000 — 0,000 — 57,6
c13# 2,476 — 0,000 — 0,040 — 0,000 — 0,000 — 57,5
cl14# 2,467 — 0,000 — 0,040 — 0,000 — 0,000 — 57,4
c15# 2,474 — 0,000 — 0,040 — 0,000 — 0,000 — 57,3
c16# 2,487 — 0,120 — 0,040 — 0,000 — 0,000 — 57,4
cl17# 2,483 — 0,000 — 0,040 — 0,000 — 0,000 — 57,5
c18# 2,473 — 0,000 — 0,000 — 0,000 — 0,000 — 57,6
c19# 2,473 — 0,000 — 0,040 — 0,000 — 0,000 — 57,5
c20# 2,485 — 0,000 — 0,000 — 0,000 — 0,000 — 57,4

LTC-R-4279-UN38.3-B0
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Table2: Crush | & 2:3 %

Sa;;‘:%ego' c21# 224 c234# 24 c254# c26# c27# c28# Co0# C30#
Test T.6: .
Crush | X% ioﬁgg’ﬁggggﬂ‘jf” 3,356 3,269 3,268 3,354 3,335 3,367 3,268 3,257 3,255 3,263
T.6:% )% i )
Ti@fﬁ; E(CJ)) 245 247 248 245 246 248 249 24 8 247 246
nys=a
Table 3: Forced discharge / % 3. i il F
Tlgst T-:= Say%eé\"" c31# 324 334 344 c35¢# Cc36# c37# c38# c394# CAO#
orce H
discharge / OCV prior to test
R T.8: o ﬁqﬁ%g‘;é EO (\‘;)S 2,791 2,652 2,801 2,653 2,771 2,683 2,815 2,802 2,798 2,836
SRR :

LTC-R-4279-UN38.3-B0
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TR

Important

I ||'I'l|

1. ARy JoAa I By BN 5 0 2K
The test report is invalid without the official stamp of CVC.

2. REKRAEEBHFEIE, A1 H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. ARG AAEN . AR N KA N2 44 TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer. =

4. AAREIRBTICR .

The test report is invalid if altered,

5. XPRulk dra A i, MR EER S 2 B+ R A A I EALFR HY
Objections to the test report must be submitted to CVC within 15
days,

6. AR A DO ARG A7 5T
The test report is valid for the tested samples only.

7. R R R HEEA R, PR, PRl
“NIAFR B
As for the Verdict, “-” means “no need for judgement”, “P” means
“pass” , “F” means “fail” and “N/A” means “not applicable”.

FA IR 27 AR OUA BRihS s B B T2 RA PRI 7 2 B I 2.2 o %

The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

o dke JURETMHREEIROT R KIE R % 35
JRAT MBI X OGS AR % 179 5 H S = & D

Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou,
Guangdong, China.
Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road,
Huangpu District, Guangzhou, P. R. China.

H  1%(Tel): 020 32293888

f&  FE(FAX): 020 32293889

HE B 2k i (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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